

CHARITABLE PHARMACY OF CENTRAL OHIO ABBREVIATED FORMULARY

Charitable Pharmacy of Central Ohio
200 E Livingston Ave. 43215
Mon, Tues, Thurs, Fri: 8:00 am – 3:30pm
P: 614-227-0301 | F: 614-227-0387

Linden Community Pharmacy
1464 Cleveland Ave. 43211
Mon, Tues, Thurs, Fri: 9:00 am – 4:30pm
P: 614-298-4190 | F: 614-298-4191

This list is not all inclusive.

Please call us for questions. Current as of 9/30/2022 and is subject to change.

Cardiovascular

Antihypertensives (Blood Pressure):

ACE: Lisinopril (+/- HCTZ combo pill), benazepril, enalapril, ramipiril

ARB: Losartan (+/- HCTZ combo pill)

CCB: Amlodipine, diltiazem, verapamil, nifedipine

Diuretic: HCTZ, triamterene/HCTZ, furosemide, torsemide, spironolactone (potassium supplements), chlorthalidone

BB: Metoprolol (tartrate and succinate), carvedilol, atenolol, propranolol

Other: Clonidine, guanfacine, hydralazine, minoxidil

Lipid Lowering (Cholesterol): Atorvastatin, pravastatin, simvastatin, rosuvastatin, fenofibrate

Antithrombotics (Blood Thinner): Warfarin, clopidogrel, aspirin

Antiarrhythmics: Amiodarone, flecainide, sotalol

Other: Digoxin, cilostazol, nitroglycerin, isosorbide, ranolazine ER

Potentially, if uninsured:

Antithrombotics: Xarelto

Diabetes

Oral: Metformin, glipizide, glyburide, glimepiride, pioglitazone

Neuropathy: Gabapentin, amitriptyline, nortriptyline, cyanocobalamin (B12 tablets), duloxetine

Glucometer Kits and Supplies Available:

Strips per month: #25 (orals only), #50 (on insulin) #100 (sliding scale / adjusting insulin dose), pen needles, syringes. **No Rx needed.**

Potentially, if uninsured:

Oral medications: Januvia, Janumet 50/1000, Janumet 50/1000 XR, Invokana 100mg and 300mg, Glyxambi 10/5

Insulins: Humulin N, R, or 70/30 10 mL vials, Humalog U-100 pens and 10 mL vials, Humalog 75/25 pens, Basaglar pens, Lantus Solostar pens and 10 mL vials, Toujeo & Toujeo Max pens

Injectables: Trulicity

For questions regarding insulin access for patients with prescription coverage, please call us at 614-227-0301. Please note: The Eli Lilly Diabetes Solution Center offers coupons for \$35/prescription of Lilly products (ex. Basaglar, Humalog, Trulicity, etc.). Patients must call 1-833-808-1234 to access.

Asthma/COPD/Allergy

Albuterol rescue inhalers are available consistently for all patients. It is recommended that prescribers enroll uninsured patients in manufacturer assistance programs for maintenance inhalers when possible. For questions on inhaler availability, call 614-227-0301.

SABA (Rescue Inhaler): generic albuterol (200 puffs – please write quantity 1)

ICS: Pulmicort Flexhaler 180 mcg (through 1/2023)

SAMA/SABA: Combivent Respimat 20/100 (though 1/2023)

Nasal: Fluticasone (Flonase) nasal spray 16g

Oral: Montelukast, prednisone, diphenhydramine, loratadine, cetirizine, fexofenadine, cyproheptadine

NOTE: We carry spacers for inhalers and nebulizers by prescription. Solutions available: Albuterol 0.083%; Albuterol/Ipratropium (Duoneb), ipratropium 0.02%

Potentially, if uninsured:

LABA/ICS: AirDuo Respiclick 55/4 (through 3/2023), AirDuo Digihaler 113/14 (through 1/2023)

Mental Health

Antidepressants: Citalopram, escitalopram, fluoxetine, sertraline, paroxetine, venlafaxine, duloxetine, trazodone, bupropion SR and XL, amitriptyline, nortriptyline, mirtazapine

Anti-Anxiety: Buspirone, hydroxyzine (SSRIs as above)

Antipsychotics: Risperidone, haloperidol, olanzapine, quetiapine, ziprasidone, aripiprazole

Mood Stabilizers: lithium, lamotrigine, topiramate, divalproex sodium

ADHD: Atomoxetine, Guanfacine ER

Substance Use Disorder: Disulfiram, Naltrexone (oral)

Sleep: Melatonin (and see Antidepressants)

Smoking Cessation: Bupropion SR

<p><u>Gastrointestinal/ Urinary</u></p> <p>GERD: Ranitidine, famotidine, pantoprazole, omeprazole, lansoprazole, calcium carbonate 500mg</p> <p>Nausea: Meclizine, promethazine, ondansetron</p> <p>Constipation: Polyethylene Glycol 3350, docusate, senna (+/- docusate), lactulose, bisacodyl, Fiber-Lax</p> <p>Bowel Prep: Gavilyte-C, Gavilyte-N</p> <p>Overactive Bladder: Oxybutynin ER, tolteridone ER 4mg</p> <p>Prostate: Tamsulosin, doxazosin, finasteride, tadalafil 5mg</p> <p>ED: Sildenafil</p> <p>Other: Dicyclomine, metoclopramide</p>	<p><u>Pain</u></p> <p>Analgesics: Acetaminophen, ibuprofen, naproxen, meloxicam, diclofenac (oral and 1% gel), celecoxib, nabumetone, lidocaine 4% cream and patch</p> <p>Muscle Relaxants: Cyclobenzaprine, tizanidine, methocarbamol, baclofen</p> <p>Neuropathic: Gabapentin, amitriptyline, nortriptyline, duloxetine</p> <p>Migraine: Sumatriptan, butalbital/APAP/caffeine 50mg/325mg/40g</p> <p>Steroids: Prednisone, methylprednisolone</p> <p>DMARDS: Hydroxyurea, methotrexate, leflunomide, sulfasalazine, hydroxychloroquine</p>
<p><u>Infectious Disease</u></p> <p>Antibiotics: Amoxicillin (+/- clav), penicillin VK, azithromycin, TMP/SMX, cephalexin, clindamycin, ciprofloxacin, levofloxacin, metronidazole, mupirocin (topical), clarithromycin, doxycycline, minocycline, nitrofurantoin</p> <p>Antitussive (Cough): benzonatate, dextromethorphan/guaifenesin syrup, Mucinex 400mg</p> <p>Antiviral: Acyclovir, valacyclovir</p> <p>Antifungals: <u>Oral:</u> Fluconazole, terbinafine <u>Topical:</u> Miconazole (including vaginal 3 or 7 day), clotrimazole (+/- betamethasone), terbinafine, nystatin, ketoconazole (cream or shampoo)</p>	<p><u>Hormonal</u></p> <p>Medroxyprogesterone, estradiol (oral tablets or 0.01% vaginal cream), letrozole, anastrozole, norethindrone, Junel Fe, Sprintec, tamoxifen</p> <p><u>Anti-Epileptics (Anti-Seizure)</u></p> <p>Divalproex DR or ER, levetiracetam, topiramate, phenytoin, gabapentin, oxcarbazepine, zonisamide, lamotrigine, carbamazepine</p>
<p><u>Miscellaneous</u></p> <p>Thyroid: Levothyroxine, methimazole</p> <p>Phosphate Binder: Calcium Acetate</p> <p>Alzheimers: Donepezil, memantine</p> <p>Dopamine agonists: Carbidopa / levodopa IR, ropinirole, pramipexole</p> <p>Gout: Allopurinol</p> <p>Topical Corticosteroids: Triamcinolone cream or ointment, clobetasol Hydrocortisone cream Fluticasone cream, mometasone cream</p> <p>Anticholinergic: Benztropine</p>	<p><u>Eye Care</u></p> <p>Glaucoma: Brimonidine 0.2%, dorzolamide/timolol, dorzolamide, latanoprost, timolol 0.5%</p> <p>Anti-infective: Ciprofloxacin, ofloxacin 0.3%, gentamicin 0.3%, tobramycin 0.3% (solutions), neomycin/polymyxin B/dex ointment/ suspension (<i>may be used Otic if appropriate</i>)</p> <p>Steroid: Prednisolone 1% solution (limited by donation)</p> <p>NSAID: Ketorolac 0.5% solution</p> <p>Allergies: Ketotifen</p>

Please write a prescription for any OTCs prescribed. We have a limited variety of OTC products and generally only fill with a prescription if we have in stock. *Of Note: We do not fill any controlled substances, including stimulant ADHD medications (Adderall, Vyvanse, Concerta, Ritalin, etc.), Lyrica (pregabalin), or opioid pain medications (tramadol, Norco, Percocet, etc.)*